A Ak 2

Test Summary

o5 W2 % H STy TR A
B T8-20211221-F984 Date of test 20224E2H9H Sample Rechargeable Li-ion
Report No.
report name Battery
A ey 3.8V 6.84Wh BE (2)
Sample model 361-00135-01 Specification 1800mAh mass (g) 28.1
VESTLI N W R /AR BNIRE A, BaBRl#FEAMISilver Nylon/Al/PP compound film, White
Appearance plastic film wrapping
)38 7 44 R FREEHTREIERHAT PR 7]
Manufacturer Name Dongguan Amperex Technology Limited
il 3E F Lk o AR A AR S RS LIRS e Tl P g 1
HERER Manufacturer West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Manufacturer address Guangdong Province, P. R. China
Information i35 8
Wi HLF- B AR :
+86- _ -
Telephone Number 86-(0)769-8898 9338 Eomail SSL-Reception@ATLBattery.com
g 1k
Website www.atlbattery.com
B i REEHTREIE R AT PR ) o S 3
Lab Name Dongguan Amperex Technology Limited Central Lab
S5 M o [ AR AR SE RS LIRS B ol e g 15
LI EER o West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Lab address . .
Lab Guangdong Province, P. R. China
Information i35 £
ILRCE ) FLF- BB A :
Telephone Number +86-0769-88989149 E-mail Lab-Service@ATLBattery.com
g 1k
Website www.atlbattery.com
IEa2 PRI H 4477 R 45 R (B A EH) wIE
No. Name of test items Test result (Pass/Fail) Remark
. i R s /
) Altitude simulation Passed
T2 TERE B /
) Thermal test Passed
3 biezlh B ,
) Vibration Passed
ik B
T4 Shock Passed /
s SRR ot /
) External short-circuit Passed
iy BE B /
) Crush Passed
o R otk ,
) Overcharge Passed
s R B
) Forced discharge Passed
BeAE CETRBEDBHMENT RBARER | F5
A5 A0 A ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
EhrE UNITED NATIONS “Recommendations on the n Amperex T
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests

and criterion

and Criteria

ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

o ATE

%4
Signature

B i

Form No.: QF-QSP-LAB-1047-13B
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UN38.3 Test Report

FE dn 44 FR: R R A
Sample Name:  Rechargeable Li-ion Battery
LTI R 361-00135-01

Sample Model:  361-00135-01
% 6 AL ARSEHT REERHEA PR A ]

Consignor: Dongguan Amperex Technology Limited

REEFTREIR RIS FRA R LS g %
Dongguan Amperex Technology Limited Central Lab

Form No.: QF-QSP-LAB-1047-18A
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Fem AR TR L A R il R
Sample name Rechargeable Li-ion Battery Test category After testing
P 361-00135-01 FE B H A 2022-01-11
Sample model Accepted date
v o SN 5
FraLAE 3.8V 6.84Wh 1800mAh WATFde 0 2022-01-17
Sample specification Test start date
REER B () 48 WA SR H B 2022-01-28
Sample quantity (pcs.) Test end date
ZHEHAL AREEHTREIERIBA PR ]
. Consignor Dongguan Amperex Technology Limited
FIAE G e e
Consignor Information F AL s i Mk th E”L ZRATARSE AR LV bl Tl P 3 15
Consicnor address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
£ City, Guangdong Province, P. R. China
Hl3E 7 44 K FREEHTRETE R A 7]
Manufacturer Name Dongguan Amperex Technology Limited
\ ) AR AR SE TR LR I Tl P B 15
il F ik :
HIE RS A West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
CREKEYS, Manufacturer address Citv. G done Provi P.R. Chi
Manufacturer ity, Guangdong Province, P. R. China
Information o _ _ SSL-
HLiE 515 F86-(0)769-8898 | HLFUA | Reception@ATLBattery.co
Telephone Number 9338 E-mail m
" ilt www.atlbattery.com
Website
Tm“iﬁﬂﬁ%ﬁ SRERRJE: 15°C -25C; FRHERE: < 75% RH
eStCzrrll\girt?:?ent Ambient temperature: 15°C - 25°C; Ambient humidity: <75% RH
FE SRS WERR/R/RAIRE A, Ha¥ENEIMISilver Nylon/Al/PP compound film,
Appearance White plastic film wrapping
B «SRTER b iz i i el s iR G Ahs v F- >
PRI 200 5 o ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
Test method and UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
criterion GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
WA R JREEIRK R3h phifi AMERSERG. HPE. TS, SREIECR
) Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items :
Overcharge, Forced discharge
ZWA, M EE E GETER tt s il
MR L AR HET-M» ST/SG/AC.10/11 Rev.6/Amend 1, 38347 i f EixK
C Ol’lCl;lSiOl’l The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
WA A B % &2
Testers iﬁ? %\ A yfﬁ
P 7
Compiler
Checker
ik Zr b e
Approval /T

Form No.: QF-QSP-LAB-1047-18A
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HEmmitiid K&

Sample description

L4y SR

Chemical composition

WA ARy SRS MR I 78 AR FHEAT  (1800mA CC to 435V ,CV to 36mA )

Test charge program

WL IR R BT BB P20 MOWRL 347 (1800mA DC to 3.0V)

Test discharge program

A o

Test sample image

2 is FE113
: g%'ii%fé%ﬁ
2 piaogis
B e gt
i
- Eg}%

Bl 1B B2: B
Figure 1: Front side Figure 2: Back side
SN S S o 361001 3501 o [ i/ =1 B
GBS 10-5S34 552 -020H 1 1HSPE 450052 Pade n Chena
Rechargeable Li-ion BEattery - o ok ke FRedz+
B v VI WS Rk - 3B 1 B0 S, E,aq-wn Black: —

3. ARif
Figure 3: Logo
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i
No

PRI H 45

Name of test

LI 2 L AR e
Standard requirement or the clause
number of standard

MHABSR

Phenomenon

ARIREE 1
Test
conclusion

#iE

Remarks

T.1

T R
Altitude
simulation

A E CRT ks tedzimiy il
RIEFFRUETFME» ST/SG/AC.10/11/
Rev.6/Amend 1, 38.3.4.1

UN Manual of Test and Criteria ST/SG/
AC.10/11/Rev.6/Amend 1, 38.3.4.1

WL 1
See Appendix 1

L

Passed

T.2

i IR g

Thermal test

Bea I «RTaktt s il 43
RIEFIFRUEF M » ST/SG/AC.10/11/
Rev.6/Amend 1, 38.3.4.2

UN Manual of Test and Criteria ST/SG/
AC.10/11/Rev.6/Amend 1, 38.3.4.2

L FhE 2
See Appendix 2

L

Passed

T3

PR3l

Vibration

BAE CRTER s iain il
RIEFIFRUEF M » ST/SG/AC.10/11/
Rev.6/Amend 1, 38.3.4.3

UN Manual of Test and Criteria ST/SG/
AC.10/11/Rev.6/Amend 1, 38.3.4.3

AL 23
See Appendix 3

i

Passed

T.4

ik
Shock

A E CRTak sz im il
RIS FARUETF WY ST/SG/AC.10/11/
Rev.6/Amend 1, 38.3.4.4

UN Manual of Test and Criteria ST/SG/
AC.10/11/Rev.6/Amend 1, 38.3.4.4

W4
See Appendix 4

s

Passed

T.5

AR S i
External short-
circuit

BAE CRTEk sz im il
RIEFFRUETFE» ST/SG/AC.10/11/
Rev.6/Amend 1, 38.3.4.5

UN Manual of Test and Criteria ST/ SG/
AC.10/11/Rev.6/Amend 1, 38.3.4.5

L3S
See Appendix 5

L

Passed

T.6

I
Crush

BeA I «RFfak st pis i el 43
RIEFFRUETFE» ST/SG/AC.10/11/
Rev.6/Amend 1, 38.3.4.6

UN Manual of Test and Criteria ST/ SG/
AC.10/11/Rev.6/Amend 1, 38.3.4.6

L K6
See Appendix 6

%
Passed

T.7

g

Overcharge

B E CRTaksenzimiy il
RIEFIFRUETF I ST/SG/AC.10/11/
Rev.6/Amend 1, 38.3.4.7

UN Manual of Test and Criteria ST/ SG/
AC.10/11/Rev.6/Amend 1, 38.3.4.7

L2 7
See Appendix 7

L

Passed

T.8

58 ) AL

Forced discharge

BAE CRTEksiziniy il
RIEFIFRUEFE M » ST/SG/AC.10/11/
Rev.6/Amend 1, 38.3.4.8

UN Manual of Test and Criteria ST/ SG/
AC.10/11/Rev.6/Amend 1, 38.3.4.8

L FhE 8
See Appendix 8

L

Passed

Form No.: QF-QSP-LAB-1047-18A
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Ft 1
Appendix 1
e T1 TR H 44 78 T JEARRAY
No. Name of test items Altitude simulation
SR il 5 . T R T4 wE | A
R L) Sample Sample mass() | M HBUR OCV (V) Residual | %
Group information M1 M2 o | ocvi | ocva OCV | Phenom
(%) 0
(InBarcode) (before test) | (after test) (before test) | (after test) (%) enon
leycle
fully NP49K];53BJV1 28.1027 28.0981 0.02 4319 4318 99.98 (0]
charged
leycle
fully NP49K]\)/53BJV2 28.1434 28.1385 0.02 4318 4.317 99.98 (0]
charged
leycle
fully NP49KE}53BJVZ 28.1707 28.1675 0.01 4319 4.317 99.95 (0]
charged
leycle
fully NP49KI£,53BJV2 28.0231 28.0189 0.01 4319 4318 99.98 O
charged
leycle
fully NP49KI1;53BJV2 28.1031 28.0986 0.02 4319 4318 99.98 0]
charged
25cycles
fully NP49KI;53BJV4 28.1202 28.1154 0.02 4.326 4.325 99.98 (0]
charged
25cycles
fully NP49K12}53BJV3 28.0965 28.0914 0.02 4.327 4.326 99.98 (0]
charged
25cycles
fully NP49K%53BJV2 28.1385 28.1335 0.02 4.326 4.325 99.98 (0]
charged
25cycles
fully NP49KI;53BJV1 28.1963 28.1913 0.02 4.327 4.327 100.00 O
charged
25cycles
fully NP49KI(353BJV2 28.1116 28.1071 0.02 4.327 4.326 99.98 (0]
charged

T LR V- DR R F-RAG O-Joitis, JoHF, Jofk, JomiR, Jo#k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture
& no fire.

Form No.: QF-QSP-LAB-1047-18A
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Fht 22
Appendix 2
) o WA 51 H 4455 A
No. Name of test items Thermal test
SR il 5 . T R T4 wE | A
R L) Sample Sample mass() | M HBUR OCV (V) Residual | %
. ) a
Group |  information Ml M2 ©) | ocvi | ocva | OCV | Phenom
(InBarcode) (before test) | (after test) (before test) | (after test) (%) enon
leycle
fully NP49K];53BJV1 28.0981 28.1077 -0.03 4318 4.226 97.87 (0]
charged
leycle
fully NP49K]\)/53BJV2 28.1385 28.1480 -0.03 4317 4.227 97.92 (0]
charged
leycle
fully NP49KE}53BJVZ 28.1675 28.1772 -0.03 4317 4.228 97.94 (0]
charged
leycle
fully NP49KI£,53BJV2 28.0189 28.0284 -0.03 4318 4.227 97.89 O
charged
leycle
fully NP49KI1;53BJV2 28.0986 28.1076 -0.03 4318 4.227 97.89 0]
charged
25cycles
fully NP49KI;53BJV4 28.1154 28.1254 -0.04 4.325 4.232 97.85 (0]
charged
25cycles
fully NP49K12}53BJV3 28.0914 28.1016 -0.04 4.326 4.233 97.85 (0]
charged
25cycles
fully NP49K%53BJV2 28.1335 28.1434 -0.04 4.325 4.231 97.83 (0]
charged
25cycles
fully NP49KI;53BJV1 28.1913 28.2013 -0.04 4.327 4.235 97.87 O
charged
25cycles
fully NP49KI(353BJV2 28.1071 28.1159 -0.03 4.326 4.232 97.83 (0]
charged

T LR V- DR R F-RAG O-Joitis, JoHF, Jofk, JomiR, Jo#k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-18A
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Fhh 3
Appendix 3
e T3 TR H 44 78 Pzl
No. Name of test items Vibration
SR il 5 . T R T4 wE | A
R L) Sample Sample mass() | M HBUR OCV (V) Residual | %
Group information M1 M2 o | ocvi | ocva OCV | Phenom
(%) 0
(InBarcode) (before test) | (after test) (before test) | (after test) (%) enon
leycle
fully NP49K];53BJV1 28.1077 28.1126 -0.02 4.226 4.226 100.00 (0]
charged
leycle
fully NP49K]\)/53BJV2 28.1480 28.1476 0.00 4.227 4.226 99.98 (0]
charged
leycle
fully NP49KE}53BJVZ 28.1772 28.1775 0.00 4.228 4.228 100.00 (0]
charged
leycle
fully NP49KI£,53BJV2 28.0284 28.0285 0.00 4.227 4.226 99.98 O
charged
leycle
fully NP49K§53BJV2 28.1076 28.1078 0.00 4.227 4.227 100.00 0]
charged
25cycles
fully NP49KI;53BJV4 28.1254 28.1257 0.00 4.232 4.232 100.00 (0]
charged
25cycles
fully NP49K12}53BJV3 28.1016 28.1004 0.00 4.233 4.233 100.00 (0]
charged
25cycles
fully NP49K%53BJV2 28.1434 28.1434 0.00 4.231 4.231 100.00 (0]
charged
25cycles
fully NP49KI;53BJV1 28.2013 28.2017 0.00 4.235 4.234 99.98 O
charged
25cycles
fully NP49KI(353BJV2 28.1159 28.1148 0.00 4.232 4.232 100.00 (0]
charged

T LR V- DR R F-RAG O-Joitis, JoHF, Jofk, JomiR, Jo#k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-18A
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Fht 4
Appendix 4
) T4 WA 51 H 4455 il
No. Name of test items Shock
SR il 5 . T R T4 wE | A
e L) Sample Sample mass(g) ﬁi*ﬁ* OCV (V) Residual | %
Group | information Ml M2 “on | ocvi | ocva | OCV | Phenom
(%) 0
(InBarcode) (before test) | (after test) (before test) | (after test) (%) enon
leycle
fully NP49K];53BJV1 28.1126 28.1085 0.01 4.226 4.226 100.00 (0]
charged
leycle
fully NP49K]\)/53BJV2 28.1476 28.1486 0.00 4.226 4.226 100.00 (0]
charged
leycle
fully NP49KE}53BJVZ 28.1775 28.1778 0.00 4.228 4.228 100.00 (0]
charged
leycle
fully NP49KI£,53BJV2 28.0285 28.0295 0.00 4.226 4.226 100.00 O
charged
leycle
fully NP49K§53BJV2 28.1078 28.1089 0.00 4.227 4.227 100.00 0]
charged
25cycles
fully NP49KI;53BJV4 28.1257 28.1262 0.00 4.232 4.232 100.00 (0]
charged
25cycles
fully NP49K12}53BJV3 28.1004 28.1021 -0.01 4.233 4.233 100.00 (0]
charged
25cycles
fully NP49K%53BJV2 28.1434 28.1439 0.00 4.231 4.231 100.00 (0]
charged
25cycles
fully NP49KI;53BJV1 28.2017 28.2021 0.00 4.234 4.234 100.00 O
charged
25cycles
fully NP49KI(353BJV2 28.1148 28.1175 -0.01 4.232 4.232 100.00 (0]
charged

T LR V- DR R F-RAG O-Toitls, JoHF, JoMk, Jomis, JTRk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-18A
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FEeS
Appendix 5
PRI H 44 7% A8 L i
= T.5 .
J#SNO. Name of test items External short circuit
T i R T 5 el B
P
- NN "
AL Sample information Max. External WIAIS ik
Group temperature Phenomenon Remark
(#mBarcode) o
(°C)

1cycle fully charged NP49KP53BJV12 59.8 o /

1cycle fully charged NP49KP53BJV2V 59.1 o /

1cycle fully charged NP49KP53BJV2T 57.1 o /

1cycle fully charged NP49KP53BJV2P 55.9 o /

1cycle fully charged NP49KP53BJV2R 56.6 o /
25cycles fully charged NP49KP53BJV4l 56.5 o /
25cycles fully charged NP49KP53BJV3G 56.5 o /
25cycles fully charged NP49KP53BJV2U 55.4 o /
25cycles fully charged NP49KP53BJV14 55.9 o /
25cycles fully charged NP49KP53BJV2Q 55.9 o /

I DR R-R; F-iAk; O-Tof#k, T, kK-
Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire.

Form No.: QF-QSP-LAB-1047-18A
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Fht =26
Appendix 6
TR H 44 55K HrE
=
J¥5NO. T6 Name of test items Crush
RS B A Foh 2 T B 1 i JEE
o400 ) SFHE »
i L3 Sample information Max. External WIAIS i
Group temperature Phenomenon Remark
(#nBarcode) o
(°C)

lcycle 50% capacity EC11490VA66D 17.7 o /

lcycle 50% capacity EC11490VO0EO 17.7 o /

lcycle 50% capacity EC11490V699F 17.8 o /

lcycle 50% capacity EC11490VARg42 17.8 o /

lcycle 50% capacity EC11490V6DD3 17.7 o /
25cycles 50% capacity EC11490VSF7B 19.8 o /
25cycles 50% capacity EC11490V6E9D 19.3 o /
25cycles 50% capacity EC11490V0733 19.0 o /
25cycles 50% capacity EC11490VSFSA 19.2 o /
25cycles 50% capacity EC11490V79A2 18.9 o /

o D-fi#R; F-lk; O-Tofifk, JoikXo
Note: D-Disassembly, F-Fire, O-No disassembly, no fire.

Form No.: QF-QSP-LAB-1047-18A
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Fht =7
Appendix 7
W | o WA F 45k M
No. Name of test items Overcharge
Y SS
=} il . i
e gnéﬁﬁu Sample Information Pfl lASS R%Ek
roup (4nBarcode) i -
Ieycle fully NP49KPS3BIV3H © /
charged
leycle fully NP49KP53BIV1Q Y /
charged
Leycle fully NP49KP53BIV3X 0 /
charged
Leycle fully NP49KP53BIV25 0 /
charged
25cycles fully NP49KP53BJVIM 0 /
charged
25cycles fully NP49KP53BJV1G o /
charged
25cycles fully NP49KP53BJV38 0 /
charged
25cycles fully NP49KP53BJV47 0 /
charged

B DR ; F-lek; O-Jofiffk, Tk
Note: D-Disassembly, F-Fire, O-No disassembly, no fire.

Form No.: QF-QSP-LAB-1047-18A
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Fht =8
Appendix 8
R H 4% S8R T
. T8 AR
J¥5NO. Name of test items Forced discharge
LESTYED SN ;
SEOE Y. il N,
/53 lel':éﬁ%'] Sample information Pli’lm ISR R%Ek
mar
roup (Zanarcode) enomenon cma

Leycle fully EC11490V6A40 0 /
discharged
Leyele fully EC11490V6C92 0 /
discharged
Leycle fully EC11490V5ESC ¢ /
discharged
Leycle fully EC11490V20FC 0 /
discharged
Leyele fully EC11490V69A6 0 /
discharged
Leyele fully EC11490V20E7 0 /
discharged
Leycle fully EC11490V5864 0 /
discharged
Leycle fully EC11490VAA2D 0 /
discharged
Leyele fully EC11490V638E 0 /
discharged
Leycle fully EC11490V69A9 0 /
discharged

25cycles fully EC11490V6E7F 0 /
discharged

25cycles fully EC11490V8B47 0 /
discharged

25cycles fully EC11490V69CE ¢ /
discharged

25cycles fully EC11490V787E 0 /
discharged

25cycles fully EC11490V6FD3 0 /
discharged

25cycles fully EC11490V72D4 0 /
discharged

25cycles fully EC11490V5D65 0 /
discharged

25cycles fully EC11490V6823 0 /
discharged

25cycles fully EC11490V7157 0 /
discharged

25cycles fully EC11490VABF2 0 /
discharged

H: D-fifik; F-i2k; O-Jofik, Joiko.
Note: D-Disassembly, F-Fire, O-No disassembly, no fire.

Form No.: QF-QSP-LAB-1047-18A
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—4=
= B
Statement
1. A i T A S I B A BETCRL
The test report is invalid if not affixed the official seal of the laboratory to it.
2. i A S R TE R, -
The test report is invalid if it is blotted out.
3. IRFERIEAM AR, DO PrsAEm AR -
The conclusion of the consignation test is only valid for the provided sample.
4. WIS EA R, BT R R G Z R TR A s AR
Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. AfEREARLTEHE AT, ArrEag 2.
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

ARSEFTREIE BB PR A =] b S5 %
Dongguan Amperex Technology Limited Central Lab
Motk o [ AR AR SE RS LIRS Tl 1 e 1

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

L3 Tel. : +86-0769-88989149
MEAS E-mail: Lab-Service@ATLBattery.com

W3k Website : www.atlbattery.com

Form No.: QF-QSP-LAB-1047-18A
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